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History of this test report

Report No. Version Description Issue Date

FR452713D 01 Initial issue of report Jul. 02, 2024

Revise List of Measuring Equipment and Appendix D

FR452713D 02 This report is an updated version, replacing the Jul. 05, 2024
report issued on Jul. 02, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)

3.1 15.403(i) 26dB Bandwidth Pass -

3.1 2.1049 99% Occupied Bandwidth Reporting only -

3.2 15.407(a) Maximum Conducted Output Power Pass -

3.3 15.407(a) Power Spectral Density Pass -

3.97 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5725.94 MHz
7.41dB
35 15.207 AC Conducted Emission Pass under the limit at
0.16 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee

Report Producer: Rebecca Wu
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

1  General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax and GNSS.

Antenna Type

WLAN: PIFA Antenna
Bluetooth: PIFA Antenna
GPS / BDS: PIFA Antenna

Antenna information

5150 MHz ~ 5250 MHz Peak Gain (dBi) |2.95
5250 MHz ~ 5350 MHz Peak Gain (dBi) | 3.27
5470 MHz ~ 5725 MHz Peak Gain (dBi) |5.14

SKU List

SKU1_4G+64G

SKU2_4G+64G

SKU3_4G+128G

SKU4_4G+128G

Shenzhen Gcai Electronic

Shenzhen Gcai Electronic

Ltd./64GB/UEMCGS63S0

Rayson/4GB/RS1G32LF4 Rayson/4GB/RS1G32L04D
Memory Technology Co., Technology Co.,
D2BDS-53BT 2BDS-53BT
/1AGB/GD84D32MJ0-42C2 /AGB/GD84D32MJ0-42C2
Shenzhen Techwinsemi Shenzhen Techwinsemi

Rayson/64GB/RS70B64G Rayson/128GB/RS70BT7

eMMC Technology Co., Technology Co.,
4S16G G4S09F

Ltd./128GB/UEMDGS63S0

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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1.3

1.4

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, CO07-HY, 03CH21-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz)radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h I
requency Band Channe (MH2) Channe (MH2)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62 5310
Band 2
(U-NII-24) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-N11-2C)
108 5540 136 5680
110* 5550 140 5700

Note:
1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with """ are 802.11ac VHT80 and 802.11ax HESO.
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2.2 Test Mode

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHT80 (Covered by HE80) MCSO
802.11ax HE20 MCSO
802.11ax HE40 MCSO
802.11ax HE80 MCSO
Test Cases
Mode 1 : Bluetooth Link + WLAN (2.4GHz) Link + H-Pattern + Earphone + SD Card
+ USB Cable (Charging from Adapter) for SKU4
Mode 2 : Bluetooth Link + WLAN (5GHz) Link + MPEG4 (Color Bar) + Earphone +
AC SD Card + USB Cable (Charging from Adapter) for SKU4
Conducted Mode 3 : Bluetooth Link + WLAN (2.4GHz) Idle + Camera (Front) + Earphone + SD
Emission Card + USB Cable (Data Link with Notebook) (Read) for SKU4
Mode 4 : Bluetooth Link + WLAN (5GHz) Idle + Camera (Rear) + Earphone + SD
Card + USB Cable (Data Link with Notebook)(Write) for SKU4
Mode 5 : Bluetooth Link + WLAN (2.4GHz) Link + GPS RX + Earphone + SD Card +
USB Cable (Data Link with Notebook) (Read) for SKU4
Remark:
1. The worst case of Conducted Emission is mode 3; only the test data of it was reported.
2. For Radiated Test Cases, the tests were performed with SKU3.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ax HE20 802.11ax HE20 802.11ax HE20
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L| Low 38 54 102
Middle - - 110
H| High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ax HE80 802.11ax HES0 802.11ax HESO
L| Low - - 106
M| Middle 42 58 -
H High - - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson |SBH20 PY7-RD0010  |N/A N/A
Earphone
2. |GPS Emulator Spectracom GSG-6 N/A N/A N/A
3. |Earphone + Mic |Samsung Ecouteur N/A Unshielded, 1.8m |N/A
4. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00|N/A Unshielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
5. |Notebook DELL Latitude 3400 |FCC DoC N/A
DC O/P:
Shielded, 1.8 m
6. |iPod Apple A1199 FCC DoC Shielded, 1.0m N/A
7. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m |N/A
TEL : 886-3-327-0868 Page Number : 10 of 26
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SPORTON LAB.

2.5 EUT Operation Test Setup

The RF test items, utility “ADB commend” was installed in Notebook which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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FAX : 886-3-327-0855 Issue Date : Jul. 05, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR452713D

3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4 Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
- Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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SPORTON LAB.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW =120 kHz

VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
152
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

Spectrum Analyzer | Receiver

RX Antenna
T | 4
y
B
D{ 1~4m
[T} 2 e 3m —_—
""" [ == !
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
N |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Cal:)b;?etion Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 JJ“u”r;.OZSALZZOOZ;; Nov. 06, 2024 goﬁgg_ﬁi‘;
Power Sensor|  DARE RPR3006W 1;!_)0(0,\%?18(')';‘)0 10MHz~6GHz | Jan. 15, 2024 JJ”u”r;'ozg"i’z;oZ;; Jan. 14, 2025 goﬁgg_ﬁi(;
Aﬁi‘j;;'er ggmzr‘i‘ FSV3044 101466 10HZ~44GHZ | Jan. 24, 2024 JJuunﬁ_()zSzi,zz?ozif Jan. 23, 2025 ?Tol_rl‘gg_ﬁi‘;
Power Divider | Woken 2way sma | PEMPISWIE N/A N/A JJ“u”r;_OZ:’Z’ZZOOZZ“; N/A g";ggﬁfg
Softwarel Sporton Emé?})?gglzlv N/A Conducted ltems N/A JJuunr;'OZS 42200224; N/A ?I'OI-T gg_ﬁig
Sofware2 | Radte | VIR | A ower VA ndaooos| VA | Ghose
LOOP Antenna zgmgs HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 JJ”u”r;_lzzé‘zfozz“; Sep. 11, 2024 (Osggigff’:\()
Bilog Antenna T\Egig,\f‘ c?o%bgr\l&g)-ogé 63303 & 001 | 30MHz~1GHz | Oct. 15, 2023 JJ“u”r;.lzzé’ZZOOZZ“; Oct. 14, 2024 (Osgaigfjﬂw
Dguu?clji?g?ﬁd RFSPIN DRH18-E  [LE2C03A18EN| 1GHz~18GHz | Jul. 12, 2023 JJ”u”r;_lzzé‘zfozz“; Jul. 11, 2024 (osggii?:v)
Antenna
SHiriZ:ngom SCHV&RZBE BBHA 9170 1223 18GHz~40GHz | Jul. 10, 2023 JJuunﬁ,lzZé,zzoozzﬁ Jul. 09, 2024 (ogéﬂiﬂf’ﬁn
Amplifier | SONOMA 310N 421580 | 30MHz~1GHz | Jul. 15, 2023 JJ“u”r;.lzzé’ZZOOZZ“; Jul. 14, 2024 (Osgaigfjﬂw
Amplifier EMEC EMO1G18GA 060876 1GHz~18GHz | Sep. 28, 2023 JJ”u”r;_lzzé‘zfozz“; Sep. 27, 2024 (Osggigff’:\()
Preamplifier EMEC EM18G40G 060871 | 18GHz~40GHz | Aug. 30, 2023 JJuunr;.1226122002244~ Aug. 29, 2024 (o?gaigfj-?v)
i‘;g;rz”;‘ Keysight N9010B | MY62170358 | 10Hz~44GHz | Aug. 28, 2023 JJ“u”r;_lzzélzzoozz"Z Aug. 27, 2024 (Osggigff’:\()
RFCable | g SRE | SUCOPLEX 1 goags1ia | okkz~30MHz | Mar. 06, 2024 JJuunr},lz?é,zzoozz‘Z Mar. 05, 2025 (o:?é‘ﬁi?ff’ﬁv)
N Rl i e R A e
Hygrometer | TECPEL DTM-303A | TP211568 N/A Oct. 30, 2023 JJ“u”r;.lzzélzfozz“‘; Oct. 14, 2024 (o:?é‘ﬁi?ff’ﬁv)
oo | e | enmo | wn o] e [mEmm] | e
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A JJuunr;,1226’,22002244; N/A (osgiigf?:\()
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A JJ“u”r;_lzzélzfozz“; N/A (o?gai;i?:v)
Software Audix  |E36.2009-824| RK-001053 N/A NA e | A (osgﬂigf?:\()
Agozc:(\:/veer ACPOWER | AFC-11003G | F317040033 N/A N/A Jun. 04, 2024 N/A fggg?f’ﬂ‘i@
Software zzm‘;‘i‘ EMC32 V10.30 N/A N/A N/A Jun. 04, 2024 N/A (ngg‘m?(’;
puise Limiter | STHAR?BE vsp os61-F N| S5O0 | okHz200MHz | Oct 20, 2023 | Jun. 04, 2024 | Oct. 19, 2024 ?ggg;’?ﬂ?(?
RFCable | G SSRY | RG 214U 1358175 | 9kHz~30MHz | Mar. 14, 2024 | Jun. 04, 2024 | Mar. 13, 2025 (ngg‘m?(’;
\/T",:I’c;twgfk TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Jun. 04, 2024 | Mar. 09, 2025 ?ggg;’?ﬂ?(?
\7%“;\',‘\,'2:( TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Jun. 04, 2024 | Mar. 06, 2025 (ngg‘f:‘\’(’;
EZ'C'ETI\?: ggmzr‘i‘ ESR3 102317 9kHz~3.6GHz | Sep. 20, 2023 | Jun. 04, 2024 | Sep. 19, 2024 ?ggg?cﬂi’(r)‘
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 6.40 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 550 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR452713D

Test Engineer:

Wei Shun

Temperature:

21~25

°C

Test Date:

2024/06/03 ~ 2024/06/24

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR452713D

U-NII-1 single antenna

99% 26 dB IC 99% IC 99%
Data Freq. | Bandwidth | Bandwidth | Sandwidth -} Bandwidth
Mod. Rate N[ CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 ] Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 36 | 5180 | 1733 | - | 2642 | - - 2239 | - -
1a |6Mbps| 1| 44 | 5220 | 17.34 | - | 2645 | - - 2239 | - -
1a [6Mbps| 1| 48 | 5240 | 1724 | - | 1696 | - - 237 - -
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Report Number : FR452713D

TEST RESULTS DATA

Average Power Table

FCC U-NII-1 single antenna

Average FCC
Data B Conducted ConducFeq DQ '
Mod. Rate Nmx| CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1 36 5180 | 9.19 - 24.00 - 2.95 - Pass
11a [6Mbps| 1 44 5220 | 9.49 - 24.00 - 2.95 - Pass
11a [6Mbps| 1 48 5240 | 9.98 - 24.00 - 2.95 - Pass
HT20 | MCSO| 1 36 5180 | 8.90 - 24.00 - 2.95 - Pass
HT20 | MCSO| 1 44 5220 | 9.18 - 24.00 - 2.95 - Pass
HT20 | MCSO| 1 48 5240 | 9.71 - 24.00 - 2.95 - Pass
HT40 | MCSO| 1 38 5190 | 8.96 - 24.00 - 2.95 - Pass
HT40 | MCSO| 1 46 5230 | 9.17 - 24.00 - 2.95 - Pass
VHT20{ MCSO0| 1 36 5180 | 9.00 - 24.00 - 2.95 - Pass
VHT20[ MCSO| 1 44 5220 | 9.28 - 24.00 - 2.95 - Pass
VHT20{ MCSO0| 1 48 5240 | 9.81 - 24.00 - 2.95 - Pass
VHT40[ MCSO| 1 38 5190 | 9.06 - 24.00 - 2.95 - Pass
VHT40{ MCSO0| 1 46 5230 | 9.27 - 24.00 - 2.95 - Pass
VHT80[ MCSO| 1 42 5210 | 9.83 - 24.00 - 2.95 - Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR452713D

FCC U-NII-1 single antenna

Duty Average . Average
Data Freq. Factor Power Density PSD DG. Pass
Mod. | oo [Nm{ CH. (MH2) (dB) with Duty Factor Limit (dBi) /Fail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11a [6Mbps| 1 36 | 5180 | 0.14 - -2.37 - 11.00 - 2.95 - Pass
11a [6Mbps| 1 44 | 5220 | 0.14 - -2.11 - 11.00 - 2.95 - Pass
11a [6Mbps| 1 48 | 5240 | 0.14 - -1.61 - 11.00 - 2.95 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR452713D

U-NII-2A single antenna

1C 99% IC 99% FCC 26dB
Data Freq. Bar?c?\Z?dth Bai%\?/%th Bandwidth | Bandwidth | Bandwidth

Mod. Rate Ntx| CH. (MH2) (MHz) (MH2) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

11a [(6Mbps| 1 52 5260 | 17.27 - 26.10 - 23.37 - 29.37 - 23.98 -

11a |6Mbps]| 1 60 5300 | 17.28 - 26.38 - 23.37 - 29.37 - 23.98 - -

11a [(6Mbps| 1 64 5320 | 17.34 - 26.68 - 23.39 - 29.39 - 23.98 -
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Report Number : FR452713D

TEST RESULTS DATA

Average Power Table

FCC U-NII-2A single antenna

Average FCC EIRP

Data B Conducted ConducFeq DQ Power .
Mod. Nt CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 52 5260 | 9.92 - 23.98 - 3.27 - 26.99 Pass
11a [6Mbps| 1 60 5300 | 9.49 - 23.98 - 3.27 - 26.99 Pass
11a |6Mbps]| 1 64 5320 | 9.95 - 23.98 - 3.27 - 26.99 Pass
HT20 | MCSO| 1 52 5260 | 9.65 - 23.98 - 3.27 - 26.99 Pass
HT20 | MCSO| 1 60 5300 | 9.19 - 23.98 - 3.27 - 26.99 Pass
HT20 | MCSO0| 1 64 5320 | 9.76 - 23.98 - 3.27 - 26.99 Pass
HT40 | MCSO| 1 54 5270 | 9.61 - 23.98 - 3.27 - 26.99 Pass
HT40 | MCSO| 1 62 5310 | 9.48 - 23.98 - 3.27 - 26.99 Pass
VHT20{ MCSO| 1 52 5260 | 9.75 - 23.98 - 3.27 - 26.99 Pass
VHT20| MCSO0| 1 60 5300 | 9.29 - 23.98 - 3.27 - 26.99 Pass
VHT20{ MCSO0| 1 64 5320 | 9.86 - 23.98 - 3.27 - 26.99 Pass
VHT40| MCSO0| 1 54 5270 | 9.71 - 23.98 - 3.27 - 26.99 Pass
VHT40{ MCSO| 1 62 5310 | 9.58 - 23.98 - 3.27 - 26.99 Pass
VHT80| MCSO0| 1 58 5290 | 9.81 - 23.98 - 3.27 - 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR452713D

U-NII-2A single antenna

Duty Average . Average
Data Freq. Factor Power Density PSD DG. Pass
Mod. | oo [Nm{ CH. (MH2) (dB) with Duty Factor Limit (dBi) /Fail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

11a [6Mbps| 1 52 | 5260 | 0.14 - -1.70 - 11.00 - 3.27 - Pass
11a [6Mbps| 1 60 | 5300 | 0.14 - -2.09 - 11.00 - 3.27 - Pass
11a [6Mbps| 1 64 | 5320 | 0.14 - -1.63 - 11.00 - 3.27 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR452713D

U-NII-2C single antenna

99% 26 dB 1C 99% 1C 99% FCC 26dB | 6 dB Bandwidth
Data Freq. Bandwidth Bandwidth Bandwich Bandwi.dth Bandwich for Straddle
Mod. Rate Ntx| CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 1 [ 100 | 5500 [ 17.55 - 27.47 - 23.44 - 29.44 - 23.98 -
11a |6Mbps| 1 | 116 | 5580 | 17.55 - 27.10 - 23.44 - 29.44 - 23.98 -
11a [(6Mbps| 1 | 140 | 5700 | 17.54 - 27.25 - 23.44 - 29.44 - 23.98 -
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TEST RESULTS DATA

Average Power Table

FCC U-NII-2C single antenna

Average FCC EIRP

Data B Conducted ConducFeq DQ Power '
Mod. Nt CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1| 100 | 5500 | 7.46 - 23.98 - 5.14 - 26.99 Pass
11a (6Mbps| 1| 116 | 5580 | 7.67 - 23.98 - 5.14 - 26.99 Pass
11a |6Mbps| 1| 140 | 5700 | 7.92 - 23.98 - 5.14 - 26.99 Pass
HT20 | MCSO| 1| 100 | 5500 | 7.29 - 23.98 - 5.14 - 26.99 Pass
HT20 | MCSO| 1| 116 | 5580 | 7.49 - 23.98 - 5.14 - 26.99 Pass
HT20 | MCSO| 1| 140 | 5700 | 7.73 - 23.98 - 5.14 - 26.99 Pass
HT40 | MCSO| 1| 102 | 5510 | 7.54 - 23.98 - 5.14 - 26.99 Pass
HT40 | MCSO| 1| 110 | 5550 | 7.51 - 23.98 - 5.14 - 26.99 Pass
HT40 | MCSO| 1| 134 | 5670 | 7.27 - 23.98 - 5.14 - 26.99 Pass
VHT20| MCSO0| 1| 100 | 5500 | 7.39 - 23.98 - 5.14 - 26.99 Pass
VHT20{ MCSO| 1| 116 | 5580 | 7.59 - 23.98 - 5.14 - 26.99 Pass
VHT20| MCS0| 1| 140 | 5700 | 7.83 - 23.98 - 5.14 - 26.99 Pass
VHT40[ MCSO| 1 | 102 | 5510 | 7.64 - 23.98 - 5.14 - 26.99 Pass
VHT40| MCS0| 1| 110 | 5550 | 7.61 - 23.98 - 5.14 - 26.99 Pass
VHT40 MCSO| 1 | 134 | 5670 | 7.37 - 23.98 - 5.14 - 26.99 Pass
VHT80| MCS0| 1| 106 | 5530 | 7.09 - 23.98 - 5.14 - 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR452713D

U-NII-2C single antenna

B Average Average
Data =, Factor E’ower Density PSD DQ Pass
Mod. e Nt CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 0.14 - -4.37 - 11.00 - 5.14 - Pass
11a |6Mbps| 1| 116 | 5580 | 0.14 - -4.23 - 11.00 - 5.14 - Pass
11a |6Mbps| 1| 140 | 5700 | 0.14 - -3.86 - 11.00 - 5.14 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR452713D

U-NII-1 single antenna

5 I1C 99% IC 99%
Data Freq. RU, Bar?c?véi)dth Ba2r16d\?Vinth BandWic.jth. BandWi.dth
Mod. Rate Nrx| CH. (MH2) Config (MHz) (MHz) Power Limit EIRP Limit Note
. (dBm) (dBm)
Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 36 | 5180 | Full | 19.30 - 26.51 - - 22.86 -
HE20 | MCSO| 1| 44 [ 5220 | Full | 19.39 - 26.42 - - 22.87 -
HE20 | MCSO| 1| 48 [ 5240 | Full | 19.34 - 27.31 - - 22.86 -
HE40 | MCSO| 1| 38 [ 5190 | Full | 38.57 - 48.05 - - 23.01 - )
HE40 | MCSO| 1| 46 [ 5230 | Full | 38.62 - 48.58 - - 23.01 -
HE80 | MCSO| 1| 42 [ 5210 | Full |77.57 - 87.39 - - 23.01 -
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TEST RESULTS DATA

Average Power Table

Report Number : FR452713D

FCC U-NII-1 single antenna

Average FCC
Data Freq. RU. Conducted Conduc?ec_i DQ .
Mod. Rate Nrx| CH. (MHz) Config Power Power Limit (dBi) Pass/Fail

. (dBm) (dBm)

Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

HE20 [ MCSO| 1 36 | 5180 | Full | 9.10 - 24.00 - 2.95 - Pass
HE20 (MCSO| 1| 44 | 5220 | Full | 9.38 - 24.00 - 2.95 - Pass
HE20 [MCSO| 1| 48 | 5240 | Full | 9.91 - 24.00 - 2.95 - Pass
HE40 [ MCSO| 1 38 | 5190 | Full | 9.16 - 24.00 - 2.95 - Pass
HE40 (MCSO| 1| 46 | 5230 | Full | 9.37 - 24.00 - 2.95 - Pass
HE80 [MCSO| 1| 42 | 5210 | Full | 9.93 - 24.00 - 2.95 - Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR452713D

FCC U-NII-1 single antenna

Duty Average ' Average
Data Freq. RU_ Factor Power Density PSD DG. Pass
Mod. Rate N CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HE20 | MCSO| 1 36 5180 | Full | 0.13 - -3.09 - 11.00 - 2.95 - Pass
HE20 | MCSO| 1 44 5220 | Full | 0.13 - -2.78 - 11.00 - 2.95 - Pass
HE20 | MCSO| 1 48 5240 | Full | 0.13 - -2.30 - 11.00 - 2.95 - Pass
HE40 | MCSO| 1 38 5190 | Full | 0.07 - -6.03 - 11.00 - 2.95 - Pass
HE40 | MCSO| 1 46 5230 | Full | 0.07 - -5.56 - 11.00 - 2.95 - Pass
HE80 | MCSO0| 1 42 5210 | Full | 0.16 - -7.82 - 11.00 - 2.95 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR452713D

U-NII-2A single antenna

1C 99% IC 99% FCC 26dB
Mod. Rate Nrx| CH. (MH2) Config (MHz) (MHz) Power Limit EIRP Limit Power Limit Note
. (dBm) (dBm) (dBm)
Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HE20 | MCSO| 1 52 | 5260 | Full | 19.36 - 26.73 - 23.87 - 29.87 - 23.98 - -
HE20 | MCSO| 1 60 | 5300 | Full | 19.33 - 26.88 - 23.86 - 29.86 - 23.98 - -
HE20 | MCSO| 1 64 | 5320 | Full | 19.38 - 26.58 - 23.87 - 29.87 - 23.98 - -
HE40 | MCSO| 1 54 | 5270 | Full | 38.54 - 47.76 - 23.98 - 30.00 - 23.98 - -
HE40 | MCSO| 1 62 | 5310 | Full | 38.61 - 48.77 - 23.98 - 30.00 - 23.98 - -
HE80 | MCSO| 1 58 | 5290 | Full | 77.57 - 87.42 - 23.98 - 30.00 - 23.98 - -
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TEST RESULTS DATA

Average Power Table

Report Number

: FR452713D

FCC U-NII-2A single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc?ec_i DQ Power .
Mod. Nrx| CH. Config Power Power Limit (dBi) L Pass/Fail
Rate (MHz) _ (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1 52 | 5260 | Full | 9.85 - 23.98 - 3.27 - 26.99 Pass
HE20 [ MCSO| 1 60 | 5300 | Full | 9.39 - 23.98 - 3.27 - 26.99 Pass
HE20 [ MCSO| 1 64 | 5320 | Full | 9.96 - 23.98 - 3.27 - 26.99 Pass
HE40 [ MCSO| 1 54 | 5270 | Full | 9.81 - 23.98 - 3.27 - 26.99 Pass
HE40 [ MCSO| 1 62 | 5310 | Full | 9.68 - 23.98 - 3.27 - 26.99 Pass
HE80 [ MCSO| 1 58 | 5290 | Full | 9.91 - 23.98 - 3.27 - 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR452713D

U-NII-2A single antenna

Duty Average ' Average
Data Freq. RU_ Factor Power Density PSD DG. Pass
Mod. Rate N CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HE20 | MCSO| 1 52 5260 | Full | 0.13 - -2.26 - 11.00 - 3.27 - Pass
HE20 | MCSO| 1 60 5300 | Full | 0.13 - -2.74 - 11.00 - 3.27 - Pass
HE20 | MCSO| 1 64 5320 | Full | 0.13 - -2.25 - 11.00 - 3.27 - Pass
HE40 | MCSO| 1 54 5270 | Full | 0.07 - -5.17 - 11.00 - 3.27 - Pass
HE40 | MCSO| 1 62 5310 | Full | 0.07 - -5.47 - 11.00 - 3.27 - Pass
HE80 | MCSO0| 1 58 5290 | Full | 0.16 - -8.00 - 11.00 - 3.27 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR452713D

U-NII-2C single antenna

99% 26 dB I1C 99% IC 99% FCC 26dB | 6 dB Bandwidth

Data Freq. RU. Bandwidth Bandwidth Bandwic.ith. Bandwi.dtl.1 Bandwic.ith. for Straddle
Mod. Rate N7x| CH. (MHz) Config| InU-NII2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)

Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 100 [ 5500 | Full | 19.48 - 28.34 - 23.89 - 29.89 - 23.98 - - -
HE20 | MCSO| 1| 116 [ 5580 | Full | 19.52 - 26.65 - 23.90 - 29.90 - 23.98 - - -
HE20 | MCSO| 1| 140 [ 5700 | Full | 19.46 - 28.02 - 23.89 - 29.89 - 23.98 - - -
HE40 | MCSO| 1| 102 [ 5510 | Full [ 38.81 - 48.69 - 23.98 - 30.00 - 23.98 - - -
HE40 | MCSO| 1| 110 [ 5550 | Full | 38.82 - 48.88 - 23.98 - 30.00 - 23.98 - - -
HE40 | MCSO| 1| 134 [ 5670 | Full | 38.89 - 50.22 - 23.98 - 30.00 - 23.98 - - -
HE80 | MCSO| 1| 106 | 5530 | Full | 77.83 - 89.95 - 23.98 - 30.00 - 23.98 - - -
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TEST RESULTS DATA

Average Power Table

Report Number

: FR452713D

FCC U-NII-2C single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc?ec_i DQ Power .
Mod. Nrx| CH. Config Power Power Limit (dBi) L Pass/Fail
Rate (MHz) _ (dBm) (dBm) Limit
(dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [MCSO| 1 [ 100 | 5500 | Full | 7.49 - 23.98 - 5.14 - 26.99 Pass
HE20 (MCSO| 1| 116 | 5580 | Full | 7.69 - 23.98 - 5.14 - 26.99 Pass
HE20 (MCSO| 1 [ 140 | 5700 | Full | 7.93 - 23.98 - 5.14 - 26.99 Pass
HE40 (MCSO| 1 [ 102 | 5510 | Full | 7.74 - 23.98 - 5.14 - 26.99 Pass
HE40 [ MCSO| 1| 110 | 5550 | Full | 7.71 - 23.98 - 5.14 - 26.99 Pass
HE40 (MCSO| 1 | 134 | 5670 | Full | 7.47 - 23.98 - 5.14 - 26.99 Pass
HE80 [ MCSO| 1 | 106 | 5530 | Full | 7.18 - 23.98 - 5.14 - 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR452713D

U-NII-2C single antenna

Duty Average ' Average
Data Freq. RU_ Factor Power Density PSD DG. Pass
Mod. Rate Ntx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) Fal

. (dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

HE20 | MCSO| 1| 100 | 5500 | Full | 0.13 - -4.96 - 11.00 - 5.14 - Pass
HE20 [MCSO| 1| 116 | 5580 [ Full | 0.13 - -4.83 - 11.00 - 5.14 - Pass
HE20 | MCSO| 1| 140 | 5700 | Full | 0.13 - -4.70 - 11.00 - 5.14 - Pass
HE40 [MCSO| 1| 102 | 5510 [ Full | 0.07 - -7.34 - 11.00 - 5.14 - Pass
HE40 |[MCSO| 1| 110 | 5550 | Full | 0.07 - -7.61 - 11.00 - 5.14 - Pass
HE40 [MCSO| 1| 134 | 5670 | Full | 0.07 - 7.7 - 11.00 - 5.14 - Pass
HE80 | MCSO| 1| 106 | 5530 | Full | 0.16 - |-10.84 - 11.00 - 5.14 - Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Test Result of 26dB & 99% Occupied Bandwidth

<Ant. 1>
<802.11a>

26dB Bandwidth

99% Occupied Bandwidth

RefLovel 3000 ¢ Offset 256608 = RBW 300Kz
- At 008 SWT_107ms ® VBW | Mz Mode Sweep
1 frequency Sweep

RefLevel 3000 08m  Offset 25,66 dB = RBW 300 kiiz
- At 208 SWT 1.01ms ® VEW 1Mz Mode Sweep
1 Occupied Bandwidth

04:45:22 BM 06/24/202¢

B4:84:40 BM 06/24/2024

0 — e
5 110677 68
gt a0 U7
| o W
10 dBm -
—
e A,
b e
. ol -
4225 223 d 3 g i, SN
30 dBm- -
WMM TPV
F 5.18 GHz 1001 pts .0 MHz/ Span 50.0 Mz
2 Marker Table
[ 1 5178951 GHz 0.77 dBm Occ Bw 17332917692 MHz
n 1 5.1712542 GHz 10.96 dBm Oce Bw Centroid 5179920699 GHz
|CF 5.18 GHz. 10001 pis 8.0 MHz/ Span 80.0 MHz n 1 5.1885872 GHz 12.12 dBm Oce Bw Freq Offset 79.301310984 kHz
nEmm T e monm 3 TG

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

26dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 d8m  Offset 25,55 0B = RBW 300 iz

RefLevel 3000 d8m  Offset 25,55 0B = RBW 300 iz

o 3048 SN 101ms & VEW 1 Mitz_Mods Sweep o 3048 SNT_1.01ms © VEW 1 Mitz_Wods Sweep
1 Frequency Sweep | Occupied Bandwidth
10 dfior I -
o W,
s i
- T
L oy,
MnHé.h'J'"""'Lk o el it
30 dBin
wish bt
75.18GHz 1001 pis 0 hiHs/ Span50.0 Mz
2 Marker Table
i 1 5176603 GHz 276 dBm Occ b 19.302180 44 MHz
il 1 5,170 29 GHz 5,43 dBim Occ b Centroid 5179885076 GHz
[cF5.18 Gz 10001 prs T Span 0.0 Mz n 1 51695962 Gtz 565 dBim Occ B Freq Oifset 54903737 3k
— - e s nmnm

B4:SB:56 BM 06/24/202¢

B4:5B:20 BM 06/24/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

<802.11ax HE40>

26dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 cim  Offset 25538 = RBW 1 Mz
- At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep

RefLevel 3000 08m  Offset 25,598 = RBW 1 Mz
- At 20dB ST 1.01ms ® VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

519 200 G|
0
10 1
s . ) G ke P A ANt A i,
0
[
10.d8m: u\"’ “‘u#
A Iy
i Y
freur A ™ |LRTEN N TN
L 40 dBim-
-40 dBm-
75.19GHz 001 s 10.0 MHa/ Span 100.0 MFz
2 Marker Table
[ 1 5.1914 GHz 515 d8m O 38570623607 MHz
n 1 51706506 Gz 240 dém Oce b Centroid 5.189975 893 Gtz
|GF5.18 Gz 10001 pis 16.0 1s/ ] 1 52092612 Gtz 394 db Oct B Freq Difset 24106723 402 ke

Span 160.0 MHz.
Measur [T T

B5:15:01 BM 06/24/202¢

B5:14:23 BM 06/24/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

26dB Bandwidth

99% Occupied Bandwidth

Ref Level 30.00 d8m  Offset 25.45dB = RBW 1 MHz
- Att 205 SWT 101 ms @ VBW 3 Mz Mode Sueep
1 Frequency Sweep

RefLevel 3000 8m  Offset 25,4508 = RBW 1 MHz
- At 0 SWT 1.01ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

5157810GHs
10
10
. , ) et e A s Nl nm
H13.715 dB - Faai & hl
o [ \\
i \
10 dBm 1 ' i
M
" W" n #‘E‘M.“,',
1222282 dber— g & ki e v
40 dBr
] Ll "
40 dBi
F5.21 GHz 1001 pts T20MHz/ Span 120.0 MHz
2 Marker Table
[ ] 519741 GHz 3.17dBm Qccbw 71574875424 MHz
TI 1 5171 16 6He 210 diim e b Centroid 5209547 148 Gz
[cF5.21 GHe 70001 prs 320 W] ] i 5248735 GHe 0,66 dBien e B Freq Offset 52,8505 103 kite

05:25:21 PM 06/24/2024

05:28:55 BM 06/24/202¢

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR452713D

Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/MHZz)

RefLevel 30.00dBm  Offset 25.71 dB = RBW 1 MHz SGL
= Att 20d8 ® SWT_ 20ms ® VBW 3 MHz _Mode Sweep Count 100/100

60

CF 5.24 GHz B 1001 pts 5.0 MHz/ Span 50.0 MHz
—

04:47:42 PM  06/24/2024

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)
Ref Level 30.00 dBm Offset 2572 d8 & RBW 1 MHz SGL
- Att 20 dB8 = SWT 20 ms = VBW 3 MHz Mode Sweep Count 100/100
23 aom
53129510 GHz
20
10
o ] —
-10 dBmr H +
20 / \‘.
-30 dBm _.f' L‘"-W
ey .
L i,
40 dim am E—
50
60
CF 5.32 GHz 3 1001 pts 5.0 MHz/ Span 50.0 MHz
ooty e Xt
05:06:46 PM  06/24/2024
TEL : 886-3-327-0868 Page Number : A2-30of 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHZz)

Ref Level 30.00 dBm
- Att

Offset 255308 = RBW 1 MHz

2048 ® SWT  30ms @ VBW 3MHz Mode Sweep

1 Frequency Sweep

wifi] 524 dom

6L
Count 100/100
1Rm Avg

52713000 GHz

-30 dBm - T f-

-40 dBm et} + S

-50

60

CF 5.27 GHz 1001 pis 10.0 MHz/

05:18:05 PM 06/24/2024

Span 100.0 MHz
- 202406

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30,00 dBm
= Att

Offset 25.45dB = RBW 1 MHz
2048 = SWT  J0ms = VBW 3 MHz _Modc Sweep

sGL
Count 100/100
vg

7.98 dBm
5.211320 GHz

Mi[1]

60

CF5.21 GHz

1001 pts 12.0 MHz/

[
05:28:38 PM  06/24/2024

Span 120.0 MHz
o 20240628

28

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR452713D

Appendix B. AC Conducted Emission Test Results

Temperature : 22.8~24.6C
Relative Humidity : |53.4~61.2%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

30M

Report NO : 452713
Test Mode : Mode 3
Test Voltage : Power from system
Phase : Line
Full Spectrum
100 T
90+
80T
70T
g 60_\ | QP Limit at:Main Ports
a 1&
=] T . .
= 504 ¢ Ave Limitat:Main Ports : ;
|
40+ 4
=4 “ ‘
304 ¢
20T
10+
0 ; —+—t——— ; ; —t—t—tt+— ;
150k 300 400 500 800 1M 2M  3M 4M5M 6 8 10M 20M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.173310 42.09 54.80 12.71 | L1 OFF 19.9
0.173310 57.06 64.80 7.74 | L1 OFF 19.9
0.183750 34.82 54.31 19.49 | L1 OFF 19.9
0.183750 52.52 64.31 11.79 | L1 OFF 19.9
0.206250 20.43 53.36 3293 | L1 OFF 19.9
0.206250 46.63 63.36 16.73 | L1 OFF 19.9
0.228750 31.65 52.50 20.85 | L1 OFF 19.9
0.228750 47.46 62.50 15.04 | L1 OFF 19.9
0.253500 19.59 51.64 32.05 | L1 OFF 19.9
0.253500 40.00 61.64 21.64 | L1 OFF 19.9
0.319740 18.08 49.71 31.63 | L1 OFF 19.9
0.319740 32.66 59.71 27.05 | L1 OFF 19.9
3.679350 28.72 46.00 17.28 | L1 OFF 20.0
3.679350 35.62 56.00 20.38 | L1 OFF 20.0
4.026750 26.80 46.00 19.20 | L1 OFF 20.0
4.026750 34.21 56.00 21.79 | L1 OFF 20.0
4.569900 23.15 46.00 22.85 | L1 OFF 20.0
4.569900 31.07 56.00 2493 | L1 OFF 20.0
17.697030 27.74 50.00 22.26 | L1 OFF 20.1




17.697030 | 33.55 | — ] 6000] 2645[L1 [OFF [ 20.1]




EUT Information

Report NO : 452713
Test Mode : Mode 3
Test Voltage : Power from system
Phase : Neutral
Full Spectrum
100 T
90+
80T
70T
P Limit at:Main Ports
g 60__‘\ | Q
m -_.
° .\."' - - - -
= 5ot T Ave Limitat:Main Ports : ;
3 Tee
40+ ¢
T .
2] * . ¢
20T
101+
0 ; ; —+— —t ; — ; i
150k 300 400 500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.164670 43.34 55.23 11.89 | N OFF 19.9
0.164670 57.82 65.23 7.41 | N OFF 19.9
0.192750 21.66 53.92 32.26 | N OFF 19.9
0.192750 43.46 63.92 20.46 | N OFF 19.9
0.206250 25.92 53.36 27.44 | N OFF 19.9
0.206250 44.43 63.36 18.93 | N OFF 19.9
0.249450 18.94 51.78 32.84 | N OFF 19.9
0.249450 40.02 61.78 21.76 | N OFF 19.9
0.314250 17.50 49.86 32.36 | N OFF 19.9
0.314250 31.65 59.86 28.21 | N OFF 19.9
3.728040 28.26 46.00 17.74 | N OFF 20.0
3.728040 35.05 56.00 2095 | N OFF 20.0
4.236000 23.88 46.00 2212 | N OFF 20.0
4.236000 31.95 56.00 24.05 | N OFF 20.0
17.508840 27.10 50.00 22.90 | N OFF 20.2
17.508840 33.05 60.00 26.95 | N OFF 20.2




samonias. FCC RADIO TEST REPORT

Report No. : FR452713D

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18~26C
Test Engineer : Jack Cheng, Ray Lung, and Sky Chang
Relative Humidity : 50~70%
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate

Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO @ FullRU -
Mode 5 U-NII-1 5.15-5.25 1 802.11ax HE20 44 5220 MCSO @ FullRU -
Mode 6 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO @ FullRU -
Mode 7 U-NII-1 5.15-5.25 1 802.11ax HE40 38 5190 MCSO @ FullRU -
Mode 8 U-NII-1 5.15-5.25 1 802.11ax HE40 46 5230 MCSO @ FullRU -
Mode 9 U-NII-1 5.15-5.25 1 802.11ax HE80 42 5210 MCSO @ FullRU -
Mode 10 | U-NII-2A 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 11 = U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 12 = U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 13 = U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5260 MCSO @ FullRU -
Mode 14 = U-NII-2A 5.25-5.35 1 802.11ax HE20 60 5300 MCSO @ FullRU -
Mode 15 = U-NII-2A 5.25-5.35 1 802.11ax HE20 64 5320 MCSO @ FullRU -
Mode 16 = U-NII-2A 5.25-5.35 1 802.11ax HE40 54 5270 MCSO @ FullRU -
Mode 17 = U-NII-2A 5.25-5.35 1 802.11ax HE40 62 5310 MCSO @ FullRU -
Mode 18 | U-NII-2A 5.25-5.35 1 802.11ax HE80 58 5290 MCSO @ FullRU -
Mode 19 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 20 = U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 21 = U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 22 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO @ FullRU -
Mode 23 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 24 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 25 = U-NII-2C | 5.47-5.725 1 802.11ax HE40 102 5510 MCSO0 Full RU -
Mode 26 = U-NII-2C | 5.47-5.725 1 802.11ax HE40 110 5550 MCSO0 Full RU -
Mode 27 = U-NII-2C | 5.47-5.725 1 802.11ax HE40 134 5670 MCSO0 Full RU -

TEL : 886-3-327-0868 Page Number : C1 of C158

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 28 | U-NII-2C = 5.47-5.725 1 802.11ax HE80 106 5530 MCSO | Full RU -
Mode 29 | U-NII-2C = 5.47-5.725 1 802.11a 140 5700 6Mbps - SHF
Mode 30 | U-NII-2C = 5.47-5.725 1 802.11a 140 5700 6Mbps - LF
TEL : 886-3-327-0868 Page Number 1 C2 of C158

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) @ (dBuV/m) @ (dB) Avg.

802.11a 36 = 5146.34 41.90 54.00 -12.10 \% Avg. Pass - Band Edge

! 802.11a 36 | 15540.00 42.66 54.00 -11.34 H Avg. Pass - Harmonic
802.11a 44 | 5100.98 40.03 54.00 -13.97 \% Avg. Pass - Band Edge

2 802.11a 44 | 15660.00 42.72 54.00 -11.28 \% Avg. Pass - Harmonic
802.11a 48  5075.60 39.94 54.00 -14.06 H Avg. Pass - Band Edge

¥ 802.11a 48 | 15720.00 43.06 54.00 -10.94 \% Avg. Pass - Harmonic
802.11ax HE20 | 36 5145.26 41.56 54.00 -12.44 \% Avg. Pass Full RU | Band Edge

‘ 802.11ax HE20 | 36 | 15540.00 42.48 54.00 -11.52 \% Avg. Pass FullRU | Harmonic
802.11ax HE20 | 44 5064.46 40.26 54.00 -13.74 \% Avg. Pass Full RU | Band Edge

> 802.11ax HE20 | 44 | 15660.00 42.53 54.00 -11.47 \% Avg. Pass FullRU | Harmonic
802.11ax HE20 | 48 5067.92 40.31 54.00 -13.69 \% Avg. Pass Full RU | Band Edge

° 802.11ax HE20 | 48 | 15720.00 42.90 54.00 -11.10 H Avg. Pass FullRU | Harmonic
802.11ax HE40 | 38 5149.91 44.60 54.00 -9.40 \% Avg. Pass Full RU | Band Edge

! 802.11ax HE40 | 38 | 15570.00 42.69 54.00 -11.31 \% Avg. Pass FullRU | Harmonic
802.11ax HE40 | 46 5070.15 40.31 54.00 -13.69 \% Avg. Pass Full RU | Band Edge

® 802.11ax HE40 | 46 | 15690.00 42.78 54.00 -11.22 \% Avg. Pass Full RU | Harmonic
802.11ax HE80 | 42 5144.69 46.80 54.00 -7.20 \% Avg. Pass Full RU | Band Edge

° 802.11ax HE80 | 42 | 15630.00 43.18 54.00 -10.82 \% Avg. Pass Full RU | Harmonic
802.11a 52 5066.30 39.93 54.00 -14.07 H Avg. Pass - Band Edge

10 802.11a 52 | 15780.00 43.03 54.00 -10.97 H Avg. Pass - Harmonic
802.11a 60 5045.00 40.12 54.00 -13.88 H Avg. Pass - Band Edge

H 802.11a 60 | 15900.00 42.64 54.00 -11.36 H Avg. Pass - Harmonic
802.11a 64 5350.94 41.38 54.00 -12.62 \% Avg. Pass - Band Edge

2 802.11a 64 | 15960.00 42.68 54.00 -11.32 H Avg. Pass - Harmonic
802.11ax HE20 | 52 5088.40 40.22 54.00 -13.78 \% Avg. Pass Full RU | Band Edge

1 802.11ax HE20 | 52 | 15780.00 42.87 54.00 -11.13 \% Avg. Pass Full RU | Harmonic
802.11ax HE20 | 60 5061.20 40.56 54.00 -13.44 \% Avg. Pass Full RU | Band Edge

o 802.11ax HE20 | 60 | 15900.00 42.39 54.00 -11.61 H Avg. Pass Full RU | Harmonic
802.11ax HE20 | 64 5352.62 43.41 54.00 -10.59 \% Avg. Pass Full RU | Band Edge

o 802.11ax HE20 | 64 | 15960.00 42.47 54.00 -11.53 H Avg. Pass Full RU | Harmonic
802.11ax HE40 | 54 5119.88 40.35 54.00 -13.65 \% Avg. Pass Full RU | Band Edge

10 802.11ax HE40 | 54 | 15810.00 42.70 54.00 -11.30 \% Avg. Pass Full RU | Harmonic

TEL : 886-3-327-0868 Page Number : C3 of C158
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Report No. : FR452713D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) | (dB) Avg.
802.11ax HE40 | 62 5350.95 47.37 54.00 -6.63 \% Avg. Pass | FullRU | Band Edge
u 802.11ax HE40 | 62 | 15930.00 42.46 54.00 -11.54 \% Avg. Pass | FullRU | Harmonic
802.11ax HE80O | 58 5365.31 49.74 54.00 -4.26 \% Avg. Pass | FullRU | Band Edge
18 802.11ax HE80 | 58 | 15870.00 43.29 54.00 -10.71 H Avg. Pass | FullRU | Harmonic
802.11a 100 | 5456.50 39.82 54.00 -14.18 \% Avg. Pass - Band Edge
o 802.11a 100 @ 11000.00 39.58 54.00 -14.42 \% Avg. Pass - Harmonic
802.11a 116 | 5457.18 38.08 54.00 -15.92 H Avg. Pass - Band Edge
20 802.11a 116 | 11160.00 39.79 54.00 -14.21 \% Avg. Pass - Harmonic
802.11a 140 | 5725.94 64.23 68.20 -3.97 \Y, Peak | Pass - Band Edge
2 802.11a 140 | 11400.00 40.45 54.00 -13.55 \% Avg. Pass - Harmonic
802.11ax HE20 | 100 A 5458.60 41.93 54.00 -12.07 \% Avg. Pass | FullRU | Band Edge
2 802.11ax HE20 | 100 & 11000.00 39.93 54.00 -14.07 H Avg. Pass | FullRU  Harmonic
802.11ax HE20 | 116 | 5453.27 38.47 54.00 -15.53 H Avg. Pass | FullRU | Band Edge
2 802.11ax HE20 | 116 @ 11160.00 40.28 54.00 -13.72 H Avg. Pass | FullRU  Harmonic
802.11ax HE20 | 140 A 5726.52 61.00 68.20 -7.20 H Peak | Pass | FullRU Band Edge
2 802.11ax HE20 | 140 | 11400.00 40.79 54.00 -13.21 H Avg. Pass | FullRU | Harmonic
802.11ax HE40 102 | 5469.20 59.85 68.20 -8.35 H Peak | Pass | FullRU @ Band Edge
2 802.11ax HE40 | 102 | 11020.00 39.63 54.00 -14.37 H Avg. Pass | FullRU | Harmonic
802.11ax HE40 110 | 5453.80 38.53 54.00 -15.47 \% Avg. Pass | FullRU | Band Edge
2 802.11ax HE40 | 110 | 11100.00 39.68 54.00 -14.32 H Avg. Pass | FullRU | Harmonic
802.11ax HE40 134 | 5730.80 58.19 68.20 -10.01 \% Peak | Pass | FullRU Band Edge
27 802.11ax HE40 | 134 | 11340.00 40.11 54.00 -13.89 \% Avg. Pass | FullRU | Harmonic
802.11ax HE80 | 106 @ 5449.72 42.75 54.00 -11.25 \% Avg. Pass | FullRU | Band Edge
28 802.11ax HE80 | 106 | 11060.00 40.36 54.00 -13.64 H Avg. Pass | FullRU | Harmonic
29 SHF 140 38871.33 40.44 54.00 -13.56 H Avg. Pass - SHF
30 LF 140 72.68 27.93 40 -12.07 \% QP Pass - LF
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Report No. : FR452713D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 S S —— PEAK[UNI
525 1 525 W
A n Ry " AL A AL sl M o UL
e pidiau il e WA e iy L)
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1502430 49.98 74.00 -24.07 39.04 32.65 1230 34.01 0.8 128 153 PEAK 1 5180.00 18158 ----=n ------ 99.72 32.60 12.54 3418 6.6 120 153 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
100 00
AVG_54
525 525
1 A p—
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514776 41.29 54.80 -12.71 30.42 32.60 12.49 34.22 0.8 128 153 AVERAGE 1 5180.80 95.85 ------ ----me 84.19 32.60 12.53 3417 6.8 126 153 AVERAGE
TEL : 886-3-327-0868 Page Number . C5 of C158
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FCC RADIO TEST REPORT

Report No. : FR452713D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 S S —— PEAK[UNI
25 L 25 W
Nt b g b \‘\ oy
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514858 51.34 74.00 -22.66 40.48 32.60 12.49 34.23 @.08 362 222 PEAK 1 5180.00 10199 ----nn ---me 91.13 32.60 12.55 3419 6.8 362 222 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
100 00
AVG_54
525 525
! ]
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5146.34 4198 54.00 -12.10 3103 32.60 12.49 34.22 0.8 362 222 AVERAGE 1 5180.80 95.43 ----mn -moeee 84.57 32.60 12.53 3417 0.8 362 222 AVERAGE
TEL : 886-3-327-0868 Page Number : C6 of C158
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Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
@ AVG_54) @ AVG_54
i o [P e - gt [
11l i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 le36e.00 47.24 68.20 -20.9% 313 37.38 13.10 39.12 @45 - -- PEAK 1 le3e0.00 47.64 68.20 -20.36 31.43 37.38 18,10 .72 045 - -- PEAK
2 15540.00 S1.66 74.00 -22.34 33.84 40.54 .48 4555 0.4 - -- PEAK 2 15540.00 53.18 74.00 -20.90 35.28 40.54 22.40 4555 043 - -- PEAK
3 15540.00 42.66 54.00 -11.34 24.84 4054 2.4 4555 6.4 - -~ AVERAGE 3 15540.00 42.64 54.00 -11.36 24.82 40.54 2240 4555 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C7 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
_'_,,,_,.m._‘..-r-‘—'—“""’_""-—'—‘— a— L i
Avg 0 il
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C8 of C158
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FCC RADIO TEST REPORT

Report No. : FR452713D

2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 T | S 5 e S | O  — PEAK[UNI
5251 525 g
wl " A‘ Bk M‘I‘j" nwuhy _'\ l' ol '“V‘
30 30
Peak
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5009686 49.89 74.00 -24.11 36.93 32.68 12.27 33.99 0.00 108 144 PEAK 1 5220.00 18186 ------ ------ 99.20 32.60 12.60 34.34 @.80 108 144 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1
30 30 Mﬂ_ﬁf
Avg
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5065.56 39.%4 54.00 -14.06 29.06 32.60 12.36 34.08 0.8 108 144 AVERAGE 1522000 9450 ------ ----e- 83.64 32.60 12.60 34.34 0.8 108 144 AVERAGE
TEL : 886-3-327-0868 Page Number : C9 of C158
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
lﬂ.‘m\
\m PEAK_BE 74
00
& .
uwumﬂil" et Ao ln"mn‘A'u 'l"n.m iy _‘-
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5431.20 47.58 74.60 -26.42 36.94 32.46 12.89 34.71 0.0 108 144 PEAK
" Level (dBuVim)
1225
10
s )
00 \
\ AVG_BE 54
L
M 1
30 i
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5457.36 38.87 54.60 -15.93 27.38 32.53 12.92 34.76 @.00 108 144 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C158
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Report No. : FR452713D

2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 T | S e S 5 O — PEAK[UNI
525 525 MWWW
T‘r"v Jl‘lyl i 'MAIAV}. . it
- - M
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 564444 50.37 74.00 -23.63 39.48 32.61 1233 34.85 0.8 372 205 PEAK 1 5220.00 101,41 ---mn =--me 99.55 32.60 12.66 34.34 6.8 372 205 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
B0 30 ”—)/,_ﬁy—/
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 510895 46.03 54.80 -13.97 29.15 32.60 12.42 34.14 0.8 372 205 AVERAGE 1522000 94,07 ----mn ---eee 83.21 32.60 12.66 34.34 @.8 372 205 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C158
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“m\
\ PEAK BE 74
00—
& i
e o rmhasin i AR AT AL b b
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5456.40 47.74 74.60 -26.26 37.85 32.53 12.92 34.76 0.0 372 265 PEAK
" Level (dBuVim)
1225
10
115
100 \
\ AVG_BE 54
L
N 1
30 H
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5455.20 38.84 54.60 -15.96 27.35 32.52 12.92 3475 @.08 372 265 AVERAGE

TEL : 886-3-327-0868

Page Number : C12 of C158
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Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
L e T LS T e e A e
A () i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1044000 48,35 68.20 -19.65 32.63 37.14 13.17 39.84 045 - -- PEAK 1 le4d0.00 47.66 68.20 -20.34 3174 37.14 18,17 .84 045 - -- PEAK
1 15660.00 52.80 74.00 -21.11 35.25 4046 2258 45.75 0.4 - -- PEAK 2 15660.08 52.18 74.00 -21.82 34.54 40.46 22.50 4575 043 - -- PEAK
3 15660.00 42.68 54.00 -11.32 25.04 4046 22.56 45.75 6.4 - -~ AVERAGE 3 15660.00 42.72 54.00 -11.28 25.08 40.46 2050 45.75 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C158
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Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg ] - 3
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C14 of C158
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3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 L A S 0 S ———_ B — PEAK[UNI
s 1 5 A
R M P R T
0 0 W
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800,
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5105.68 49.31 74.00 -24.69 36.44 32.60 12.42 34.15 0.8 108 79 PEAK 1524000 9891 ----mn -ooeee 83.67 32.60 12.63 3439 6.8 108 70 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
100 00
AVG_54
525 525
! ]
B0 30
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800,
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5875.60 39.%4 54.00 -14.06 29.06 32.60 1238 34.10 0.8 108 79 AVERAGE 1 524000 9140 ------ ------ 89.56 32.60 12.62 3438 @.8 108 70 AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“m\
\ PEAK_BE 74
00
. K’MJ;' R WA KT A Y} " A " m n“uu.
" eyl Ll W W yl
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544350 47.68 74.60 -26.32 37.82 32.49 12.99 34.73 0.0 188 70 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
L
M 1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5458.24 37.92 54.60 -16.88 27.23 32.53 12.92 34.76 @.00 108 7 AVERAGE
TEL : 886-3-327-0868 Page Number : C16 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR452713D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
700 A S e 6 ———— R — PEAK[UNI
25 1 w5 P
ol
50 il M
Peak
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 585112 56.69 74.80 -23.31 39.81 32.60 12.34 34.06 0.08 308 165 PEAK 1524800 9512 --eemm -ooeee 84.28 32.60 12.63 3439 0.8 308 165 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1 ]
30 30
Avg
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5873.68 39.88 54.00 -14.17 29.01 32.60 1237 34.10 0.8 308 165 AVERAGE 1 524800 B87.92 ---mm -eoeee T.08 32.60 12.63 3439 0.8 308 165 AVERAGE
TEL : 886-3-327-0868 Page Number : C17 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
15
\ PEAK_BE 74
00
L \ |
L PR P b PR i Rl s
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5358.66 47.87 74.60 -26.13 37.25 32.40 12.79 34.57 0.0 38 165 PEAK
" Level (dBuVim)
1225
10
b5
]’ﬂ.‘.’—\
\ AVG_BE 54
L
1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545318 37.86 54.60 -16.14 27.19 32.51 12.91 3475 @.00 388 165 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
@ AVG_54) @ AVG_54
.‘M’" Iy A o firrrga s b i i
A () i
Peak o &
17.5 .
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1045000 47.65 68,20 -20.55 3160 37.10 13.20 39.98 @45 - -- PEAK 1 le4se.00 48.61 68.20 -19.39 .76 37.10 18.20 39.9% 045 - -- PEAK
2 1572000 52.07 74.00 -21.93 34,14 4078 22.56 45.85 0.4 - -- PEAK 2 15720.08 52.11 74.00 -21.39 34,18 40.78 22.56 45.85 0.4 - -- PEAK
3 15720.00 42.94 54,60 -11.86 25.01 4.78 22.56 45.85 6.4 - -~ AVERAGE 3 15720.00 43.06 54.00 -10.94 25.13 40.78 2256 45.85 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg kil %l
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C20 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR452713D

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
700 A S 0 S R PEAK[UNI)
25 1 w5 W
i M ooy Ayt byt
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
G BN B B b 8 B 8 a deg W dn BN B B b 88 B B a deg
1 512312 50.61 74.60 -23.39 39.74 32.60 12.45 34.18 0.0 126 154 PEAK 1 5188.00 102,99 ---=en -=--m- 9213 32.60 12.53 34.27 .60 126 154 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
w U
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000

frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 514616 4116 54.00 -12.84 30.29 32.60 12.49 34.22 0.8 126 154 AVERAGE

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBli:1080.080kHz VB:0. 270kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5188.80 94,44 ---een -meeee 83.58 32.60 12.53 34.27 0.60 126 154 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C21 of C158




samonias. FCC RADIO TEST REPORT Report No. : FR452713D

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
700 A S 0 S N PEAK[UNI)
525 1 55 kwwmeMWwww
s gt M b ‘
B0 0w
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514814 5186 74.00 -22.14 40.99 32.60 12.49 34.22 @.08 336 222 PEAK 1 5160.00 183.00 ------ ------ 92.14 32.60 12.53 34.17 6.8 336 222 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
100 00
AVG_54
525 525
! e
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto + RBli:1080.080kHz VB:0. 270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5145.26 41.56 54.00 -12.44 30.69 32.60 12.49 34.22 0.8 336 222 AVERAGE 1 5180.80 95.89 ----m- ---eee 85.03 32.60 12.53 3417 @.80 336 222 AVERAGE
TEL : 886-3-327-0868 Page Number : C22 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
ELW P et o A =l 52.»*‘"“ e el o Wi e
11l i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 lece.ee 47.19 68.20 -21.10 30.89 37.38 13.10 39.12 @45 - -- PEAK 1 10360.00 46.98 68.20 -21.30 30.69 37.38 18,10 .72 045 - -- PEAK
1 15540.00 5127 74.00 -22.73 33.45 4054 2248 4555 0.4 - -- PEAK 2 15540.00 51.26 74.00 -22.74 3.4 40.54 2240 4555 043 - -- PEAK
3 15540.00 42.47 54.00 -11.53 24.65 40.54 2248 4555 6.4 - -~ AVERAGE 3 15540.00 42.48 54.00 -11.52 24.66 40.54 2240 4555 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C23 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg % 7 —
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C24 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR452713D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 T | S 5 S 5 O M —| PEAK[UNI
s IPETST I 52‘5 WWWMW
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
G BN B B b 8 B 8 a deg W dn BN B B b 88 B B a deg
1 561122 50.38 74.60 -23.70 39.33 32.68 12.28 33.99 0.0 4@ 150 PEAK 1 5228.00 100,95 ---=-n -=--m- 99.09 32.60 12.59 34.33 @.60 40 150 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
B0 30
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 586830 40.16 54.60 -13.84 29.29 32.60 1238 34.11 @.00 488 150 AVERAGE

Site @ B3CH2L-HY
Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBli:1080.080kHz VB:0. 270kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1522000 9425 --eemm -oeeee 83.41 32.60 12.66 3436 @.80 408 150 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C25 of C158




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\,w PEAK_BE 74
100
L % 1
M'M-Ma ko g b
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5377.20 47.56 74.60 -26.44 36.95 32.40 12.83 34.62 0.0 488 150 PEAK
" Level (dBuVim)
1225
10
s ]
00 \
\ AVG_BE 54
L
e —
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5468.60 38.30 54.60 -15.70 27.68 32.5¢ 12.92 34.76 @.00 488 150 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C26 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR452713D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 !
75 i75
700 A | S e 0 O —| PEAK[UNI
25 ! w5 et
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5118.44 50.91 74.00 -23.09 40.04 32.60 12.43 34.16 0.8 353 220 PEAK 1 5220.00 183.84 ----mn ---me 92.95 32.60 12.66 34.34 6.8 353 220 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
75 i75
100 00
AVG_54
525 525
1
0 3mAwmﬂﬁjmfwﬁﬁ,m_a/“““—’”/J
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto + RBli:1080.080kHz VB:0. 270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5064.46 46.26 54.80 -13.74 29.38 32.60 12.36 34.08 0.8 353 220 AVERAGE 1522080 96,17 ----m- ----me 85.31 32.60 12.66 34.34 @.80 353 220 AVERAGE
TEL : 886-3-327-0868 Page Number : C27 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 %
815
]ﬂ\ PEAK_BE 74
00—
& :
B e M N s AR A
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 542592 47.78 74.60 -26.22 37.14 32.45 12.89 34.78 0.0 353 220 PEAK
" Level (dBuVim)
1225
10
Iﬂ.:‘\
00 \
\ AVG_BE 54
L
e 1
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545472 38.42 54.60 -15.58 27.74 32.52 1291 3475 @.08 353 220 AVERAGE
TEL : 886-3-327-0868 Page Number : C28 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
3 b s sz'm Mo N o bR VR
11l i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 144000 47.50 68.20 -20.70 3158 37,14 13,17 39.84 045 - -- PEAK 1 ledp.0e 47.24 68.20 -20.9 3132 37.14 1817 .84 045 - -- PEAK
1 15660.00 S1.04 74.00 -22.96 33.40 4046 2256 45.75 0.4 - -- PEAK 2 15660.08 52.58 74.00 -21.42 34.94 4046 2250 4575 043 - -- PEAK
3 15660.00 42.51 54.00 -11.49 24.87 4p.d6 22.56 45.75 6.4 - -~ AVERAGE 3 15660.00 42.53 54.00 -11.47 24.89 40.46 2050 45.75 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C29 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg kil %l
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C30 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 A S 5 S A . PEAK[UNI
525 1 525 WMW
ATt it b by ‘m‘ AU'I\'\JI'-“
%0 50 M
Peak
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5678.37 56.48 74.00 -23.60 39.52 32.60 12.37 34.89 0.8 301 153 PEAK 1 5240.00 101,32 =--mn =--eme 99.43 32.60 12.63 3439 6.8 301 153 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
! 1
30 30
Avg
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto + RBli:1080.080kHz VB:0. 270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5065.76 46.17 54.80 -13.83 29.29 32.60 1236 34.08 0.8 301 153 AVERAGE 1 524000 9417 =-eemm -ooeee 83.33 32.60 12.62 3438 0.8 301 153 AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
‘“\l PEAK_BE 74
00 |
L h
W l“, o e, r.I o b o
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 539510 47.69 74.60 -26.31 37.09 32.40 12.85 34.65 0.0 301 153 PEAK
" Level (dBuVim)
1225
10
5
00 l
\ AVG_BE 54
L
RS 1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545714 38.21 54.60 -15.79 27.52 32.53 12.92 34.76 @.08 301 153 AVERAGE
TEL : 886-3-327-0868 Page Number : C32 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR452713D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
700 L A S e —. PEAK[UNI
525 1 525 wawwwwmmw
AR o et s
%0 %0 M
Peak
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5127.68 49.54 74.00 -24.06 39.07 32.60 12.46 34.19 0.8 346 223 PEAK 1 5240.00 18520 ------ ------ 9436 32.60 12.63 3439 0.8 346 223 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
875 815
70,0 700
AVG_54
525 525
1 e
30 30
Avg
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RBl:1080.080kHz VB:0. 270kHz SHT:Auto + RBli:1080.080kHz VB:0. 270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5867.92 46.31 54.00 -13.69 29.43 32.60 12.37 34.09 0.8 346 223 AVERAGE 1 524800 96,42 ----mn ---eme 85.58 32.60 12.62 3438 @.80 346 223 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“Mwl
H‘l PEAK_BE 74
00 i
52. 4
'WM,;M bbbt . TR AR W AR
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.64 47.49 74.60 -26.51 36.88 32.40 12.79 34.58 0.0 346 223 PEAK
" Level (dBuVim)
1225
10
Iﬂ.“—‘w
00 \
\ AVG_BE 54
L
Pl 1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5455.38 38.27 54.60 -15.73 27.58 32.52 12.92 3475 0.0 346 223 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
525 o T 7k TS =
et Aottt b o b
11l i
Peak o &
17.5 .
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuv/m dBuV/m  dB dBuV  dB/m B B o deg
1 ledse.ee 47.¢7 68.20 -21.13 3L.22 37,10 13.20 39.98 @45 - -- PEAK 1 le4B0.00 48.65 68.20 -19.33 32,80 37.10 18.20 39.9% 045 - -- PEAK
2 1572000 5170 74.00 -22.30 33.77 40.78 2256 45.85 0.4 - -- PEAK 2 15720.08 52.48 74.00 -21.52 34.55 40.78 22.56 45.85 0.4 - -- PEAK
3 15720.00 42.99 54.00 -11.10 24.97 40.78 22.56 45.85 6.4 - -~ AVERAGE 3 15720.00 42.54 54.00 -11.16 24.91 40.78 2256 45.85 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C35 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg % 71—
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C36 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No.

: FR452713D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz

ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 A S e 5 —— PEAK[UNI
1
525 525 W
30 30
Peak
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5147.44 59.37 74.00 -14.68 46.45 32.60 12.49 34.22 @.08 13 156 PEAK 1 5190.00 99.47 ----mn -eoeee 83.61 32.60 12.56 3438 6.8 138 156 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
0.0 700
AVG_54
525 525
1 ]
30 30
Avg
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBlY:1080.080kHz VB:0.560kHz SHT:Auto : RBl¥:1080.080kHz VB:0.560kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514991 43.38 54.00 -10.67 32.52 32.60 12.49 34.23 0.8 138 156 AVERAGE 1 519080 9122 =---mn ---eee 89.36 32.60 12.55 3419 @.80 138 156 AVERAGE
TEL : 886-3-327-0868 Page Number : C37 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
2 Wi 1
”WWWMW;\.J M4 ey e A B
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5428.84 43.39 74.60 -25.61 37.76 32.44 12.88 34.69 0.0 138 156 PEAK
" Level (dBuVim)
1225
10
875
00 ]
\ AVG_BE 54
L
\"m-«,__w__m 1
30
Avg Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5441.64 38.34 54.60 -15.86 27.69 32.48 12.99 34.73 @.00 138 156 AVERAGE
TEL : 886-3-327-0868 Page Number : C38 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 !
75 i75
700 A S e S | —— PEAK[UNI
1
bR i oM sz‘s W
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514934 58.43 74.80 -15.57 47.57 32.60 12.49 34.23 0.08 308 207 PEAK 1 5190.00 102,84 ----n- ----mn 91.98 32.60 12.54 3478 6.6 308 217 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
B0 30
Avg
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RBlY:1080.080kHz VB:0.560kHz SHT:Auto : RBl¥:1080.080kHz VB:0.560kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5149.91 44,60 54.60 -9.40 33.74 32.60 12.49 34.23 0.0 308 217 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5198.00 93.46 =--men -meee- 62,68 32.60 12.55 34.29 .00 309 217 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C39 of C158




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00 {
L e 1
LN L TNY RSP ST RATE TR AT r)
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5455.95 43.45 74.60 -25.55 37.76 3251 12.92 3475 0.0 3@ 217 PEAK
" Level (dBuVim)
1225
10
s
00
AVG_BE 54
L
e 1
30
Avg Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1543975 38.45 54.60 -15.55 27.80 32.48 12.99 34.73 @.00 388 217 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C40 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
i3 RN A - 2 g ™
11l i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 10380.00 48.23 68.20 -19.97 32.07 37.34 18.12 3975 @45 - -- PEAK 1 lese.ee 47.11 68.20 -21.09 30,95 37.34 18,12 3.73 045 - -- PEAK
1 1557000 52.77 74.00 -21.23 35,01 40.50 22.43 4560 0.4 - -- PEAK 2 15570.08 51.98 74.00 -22.10 34.14 40.50 22.43 4560 043 - -- PEAK
3 15570.00 42.61 54.60 -11.30 24.85 40.50 22.43 4560 6.3 - -~ AVERAGE 3 15570.08 42.69 54.00 -11.31 24.93 40.50 22.43 4560 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C41 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg ] )
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C42 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 T | S 0 6 AROSR H— PEAK[UNI
525 1 525 Ww
by At A
B0 30
Peak
115 115
5000 5046, 5082 5138, 514, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 564393 49.43 74.00 -24.57 38.54 32.61 1233 34.85 @.ee 377 151 PEAK 1 5230.00 99.90 ------ ------ 89.06 32.60 12.63 3439 6.8 377 151 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
w -
B0 30
Avg
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBlY:1080.080kHz VB:0.560kHz SHT:Auto : RBl¥:1080.080kHz VB:0.560kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5678.84 46.26 54.80 -13.74 29.38 32.60 1237 34.89 0.8 377 151 AVERAGE 1523080 92,22 ----ms -eoeee 6138 32.60 12.61 3437 @.8e 377 151 AVERAGE
TEL : 886-3-327-0868 Page Number : C43 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
LL PEAK_BE 74
00
af ‘
Wi ARy b O A L
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5451.26 47.28 74.60 -26.72 36.61 32.51 1291 3475 @.ee 377 151 PEAK
" Level (dBuVim)
1225
10
815
00
AVG_BE 54
L
— 1
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5456.78 38.33 54.60 -15.67 27.64 32.53 12.92 34.76 @.08 377 151 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C44 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
00 700 PEAK(UNI)
25 1 w5 s
B0 380,
Peak
115 115
5000 5046, 5082 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5672.68 49.63 74.00 -24.37 38.76 32.60 1237 34.19 @.ee 331 207 PEAK 1 5230.00 102,81 ----nn ----me 91.97 32.60 12.62 3438 @.80 331 207 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
w L
B0 30
Avg
115 115
5000 5046, 5082 5138, 514, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RBlY:1080.080kHz VB:0.560kHz SHT:Auto : RBl¥:1080.080kHz VB:0.560kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5678.15 46.31 54.00 -13.69 29.43 32.60 12.37 34.89 0.8 331 217 AVERAGE 1 5230.00 94,49 --eeee coooee 83.65 32.60 12.61 3437 @.80 331 217 AVERAGE
TEL : 886-3-327-0868 Page Number : C45 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 %
815
PEAK_BE 74
00
) NM 1
oA g b A syt
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544735 43.58 74.60 -25.50 37.84 32.49 12.91 3474 @.e  3HB1 207 PEAK
" Level (dBuVim)
1225
10
ws )
00 ]
AVG_BE 54
L \\\\
b 1
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545770 38.56 54.60 -15.44 27.87 32.53 12.92 34.76 @.00 331 217 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C46 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
@ . AVG_54) @ AVG_54
o st st AR R ot ot .
11l i
Peak o &
17.5 .
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2(O3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1046000 48.89 68,20 -19.31 3.2 37.10 13.19 39.87 @45 - -- PEAK 1 le4e0.08 47.48 68.20 -20.80 31,33 37.10 18,19 3087 045 - -- PEAK
7 15690.00 52.95 74.00 -21.85 35.14 464 22.53 45480 0.4 - -- PEAK 2 15690.00 52.88 74.00 -21.12 35.07 40.64 22.53 4580 0.4 - -- PEAK
3 15600.00 42.64 54.00 -11.36 24.83 4p.64 22.53 45.88 6.4 - -~ AVERAGE 3 15690.00 42.78 54.00 -11.20 24.97 40.64 2053 4580 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C47 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49Le\relllmnmn] " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
[ T ™ oo i =
Avg bl kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C48 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full RU_5210MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
700 S S 6 S —— S — PEAK[UNI
1
525 525 W
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5147.47 57.84 74.00 -16.16 46.97 32.60 12.49 34.22 0.08 108 154 PEAK 1 521080 97.95 ---emn -eoeee §7.09 32.60 12.57 3431 6.6 108 154 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 1 525 M
B0 30
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBl:1080.080kHz VB:1. 106kHz SKT:Auto : RBli:1080.080kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513419 46.26 54.80 -7.74 35.39 32.60 12.47 34.20 0.8 108 154 AVERAGE 1 521000 B88.81 ----mn ---me 71.95 32.60 12.59 3433 .80 108 154 AVERAGE
TEL : 886-3-327-0868 Page Number : C49 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
oot
15 a
\1 PEAK_BE 74
00
5! m Mg ]
Ty TP Il s
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5353.50 49.30 74.60 -24.20 39.19 32.40 12.79 34.58 0.0 188 154 PEAK
" Level (dBuVim)
1225
10
815
00
\ AVG_BE 54
52. it
MM_M""‘M 1
30
Avg Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544125 39.81 54.60 -14.99 26.36 32.48 12.99 34.73 @.00 108 154 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C50 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full RU_5210MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
g T N 11w e PEAK(IMI
! i I
525 525 W
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5148.85 61.87 74.80 -12.13 5L.0@ 32.60 12.49 34.22 @.08 395 220 PEAK 1521080 98.91 ----mn ---eee 83.67 32.60 12.62 3438 6.8 395 220 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 1 525
I N R SO S Sy [ —
B0 30
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RBl:1080.080kHz VB:1. 106kHz SKT:Auto : RBli:1080.080kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514469 46.80 54.80 -7.20 35.94 32.60 12.48 34.22 0.8 395 220 AVERAGE 1521080 9117 =---mm -ooeee 89.31 32.60 12.58 3432 @.80 395 220 AVERAGE
TEL : 886-3-327-0868 Page Number : C51 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
In'l . M
815
PEAK_BE 74
00 \
5! WAl !
ek, i ottt
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535375 518 74.60 -21.82 4L.57 32.40 12.79 34.58 0.0 395 220 PEAK
" Level (dBuVim)
1225
10
875
00 W
\ AVG_BE 54
i :
R
30
Avg Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535825 39.83 54.60 -14.17 29.21 32.40 12.79 34.57 @.00 395 220 AVERAGE
TEL : 886-3-327-0868 Page Number : C52 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLtzveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
AVG_54) AVG_54
id”““‘wwwﬁw . - [ % N [p—— W
A () i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1042000 48,68 68.20 -20.12 32,07 7.2 13.15 3981 @45 - -- PEAK 1 leae.00 47.41 68.20 -20.79 3140 37.22 18,15 3.8l 045 - -- PEAK
2 15630.00 52.34 74.00 -21.66 34.69 4044 .48 4578 0.4 - -- PEAK 2 15630.08 51.93 74.00 -22.07 34.28 40.44 2248 4570 043 - -- PEAK
3 15630.00 43.12 54.00 -19.83 25.47 4044 .48 4578 6.3 - -~ AVERAGE 3 15630.00 43.18 54.00 -10.82 25.53 4.4 2248 4570 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C53 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg kil %l
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C54 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

10
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 S e O s R A PEAK[UNI
525 1 525 Www
bfsdab R P bbb wl‘m bttt gl
B0 30
Peak
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5068.12 49.67 74.00 -24.33 38.79 32.60 1237 34.89 @.00 122 127 PEAK 1 5260.00 101,63 ----mn ----me 99.81 32,58 12.66 34.42 6.8 122 127 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
B0 30
Avg
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5B66.30 39.93 54.60 -14.87 29.85 32.60 12.36 34.88 @.00 122 127 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 526880 94,74 ---men =meeee 83.92 32.58 12.66 34.42 .60 122 127 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C55 of C158




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“w
\% PEAK BE 74
00 f
52. 4
W.w Jebkotyih e ‘ st s Wt
30
Peak Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.60 47.48 74.60 -26.60 36.79 32.40 12.79 34.58 0.0 122 127 PEAK
" Level (dBuVim)
1225
10
w5 )
00
AVG_BE 54
L
A 1
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5448.40 38.12 54.60 -15.83 27.45 32.50 12.91 34.74 @.00 122 127 AVERAGE
TEL : 886-3-327-0868 Page Number : C56 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

10
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
75 i75
700 A S 5 O R B PEAK[UNI
528 1 528 W
el i w.t\.lnm'udwwlu Ju'4‘4
W 350W
Peak
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 589542 56.38 74.00 -23.70 39.42 32.60 12.41 34.13 @.08 363 225 PEAK 1 5260.00 182,55 =--=nn ----mn 9173 32.58 12.66 34.42 0.8 363 225 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 |
75 i75
00 00
AVG_54
525 525
1
B0 30
Avg
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5675.40 39.89 54.00 -14.11 29.01 32.60 1238 34.10 0.8 363 225 AVERAGE 1 526000 9605 ------ ----m- 85.23 32,58 12.66 34.42 0.8 363 225 AVERAGE
TEL : 886-3-327-0868 Page Number : C57 of C158

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“w\
H\. PEAK BE 74
00
Y 1
Mw.vmux..nx.‘. NPT (ST PRy R
30
Peak Blank
LE
5260 5300, 5340, 5340, 5420, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543460 45.88 74.60 -26.00 37.36 32.47 12.89 34.72 0.8 363 225 PEAK
" Level (dBuVim)
1225
10
Iﬂ.“ﬁ'
00
AVG_BE 54
L
R :
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5454.80 38.85 54.60 -15.95 27.37 32.52 1291 3475 @.00 363 225 AVERAGE
TEL : 886-3-327-0868 Page Number : C58 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () L] | ] [
@ AVG_54) @ AVG_54
T S EN R - T
A () i
Peak o &
17.5 .
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuv/m dBuV/m  dB dBuV  dB/m B B o deg
1 1032000 48.76 68.20 -19.44 32.84 37.18 13.24 39.94 0.4 - -- PEAK 1 10520.08 48.65 68.20 -19.35 .73 37.18 1824 3.9 o4 - -- PEAK
2 15730.00 52.20 74.00 -21.80 34.27 40.B4 2281 45.96 0.4 - -- PEAK 2 15780.08 52.51 74.00 -21.49 3450 40.84 22.61 459 0.4 - -- PEAK
3 15730.00 43.03 54.00 -10.97 25.10 4.4 22.61 45.96 6.4 - -~ AVERAGE 3 15780.00 43.02 54.00 -10.98 25.09 40.84 22.61 45.9% 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C59 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg kil %l
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C60 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

11
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S e 5 — S —1 PEAK[UNI
515 ! 515 ik
Mt ‘\ i \‘ . _u'ﬂn Mkl L
- W WN
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5857.99 49.99 74.00 -24.01 39.11 32.60 1235 34.67 0.08 108 125 PEAK 1 5300.00 181,54 ----nn ----mn 90.81 32.50 12.72 34.49 6.8 108 125 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1 ]
B0 30
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5645.00 40.12 54.60 -13.8% 29.23 32.61 12.33 34.85 @.00 108 125 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1530880 94,51 ---men -meeee 83.77 32.51 1271 34.48 .60 189 125 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C61 of C158




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
lﬂ.‘hﬂ\
\\\ PEAK BE 74
00
i; b 1
W AL Ll Lol :r it ol IIV mem
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5353.60 47.88 74.60 -26.12 37.27 2.4 12.79 34.58 0.0 1e@ 125 PEAK
" Level (dBuVim)
1225
10
ws
00
AVG_BE 54
L
1
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5352.48 38.52 54.60 -15.48 27.91 32.40 12.79 34.58 @.00 108 125 AVERAGE
TEL : 886-3-327-0868 Page Number : C62 of C158

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR452713D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 L A S 0 | ——— A — | PEAK[UNI
525 1 525 i
RSl A
50 - W
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5088.50 49.76 74.00 -24.24 36.88 32.60 12.48 34.12 0.08 308 284 PEAK 1 530000 96,06 ------ ------ 85.33 32.50 12.72 34.49 0.8 308 284 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1
30 30
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1567299 46,11 54.00 -13.89 29.24 32.60 1237 34.10 0.8 308 284 AVERAGE 1 530000 B88.47 ----m- ---eme TIL73 3251 171 3448 .80 308 284 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C63 of C158




ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
s
\“L PEAK BE 74
00
h
L m 1
AR — A i e S
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5436.80 47.49 74.60 -26.51 36.84 32.47 12.99 34.72 0.0 308 284 PEAK
" Level (dBuVim)
1225
10
815
00
\ AVG_BE 54
L
1
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VW:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545088 37.94 54.60 -16.86 27.26 32.52 12.91 3475 @.00 308 284 AVERAGE
TEL : 886-3-327-0868 Page Number : C64 of C158

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR452713D

Pol. Horizontal Vertical
1 MLeveI{dMWm) ) Level {dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI)| EAK(UNI)
00— A Ll | ] [ 0oL A [ L | ] [
AVG_54 AVG_54
525 = 525 f
[T T gt il
350 340
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK(UNTI) 3m DRH1G-E_LE2CA3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHLG-E_LE2C@3A1BEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 1060000 47.45 74.60 -26.55 3130 37.46 13.31 4.8 0.4 -~ - PEAC 1 10660.08 48.32 74.00 -25.68 32.17 37.40 18.31 4000 0.4 - - PEAK
1 10600.00 38.84 54.60 -15.16 22.69 37.40 13.31 4e.08 @.44 - -- AVERAGE 2 10600.00 38.96 54.00 -15.84 22,81 .40 1831 4000 044 - - AVERAGE
3 1590.08 51.99 74.00 -22.61 34.30 40.78 2271 46.16 0.4 - -- PEAK 3 15900.08 S51.78 74.60 -22.22 34.09 48.70 2071 46.16 0.4 - -- PEAK
4 15900.00 42.64 54.00 -11.36 24.95 40.78 22.71 46.16 0.4 - -- AVERAGE 4 15900.80 42.59 54.00 -11.41 24.9 40.78 22.71 46.16 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C65 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg %l ] -
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C66 of C158

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452713D

12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
PEAK_BE 74
700 S 5 O A PEAK[UNI
525 ! 525 e m———
ey WA b BV i AT u.nh'
ittty e )
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CA3ALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 535158 56.03 74.80 -23.97 39.41 32.40 1279 34.57 @.ee 111 119 PEAK 1 5320.00 102,85 ----mn ----mn 92.17 32.46 1274 3452 6.0 111 110 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
100 00
AVG BE 54 AVG_54
525 525
1 e ]
B0 30
Avg
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1535024 4111 54.00 -12.89 30.49 32.40 1279 34.57 0.8 111 110 AVERAGE 1 532000 95.62 ----m- --oeee 84.94 32.46 12.74 3452 6.8 111 110 AVERAGE
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12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 1
75 i75
PEAK_BE 74
700 S e O e A PEAK[UNI
528 : 528 e
bbb Bgeinten . b bbby A
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK(UNII) 3m DRHIB-E_LE2C3ALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 535388 56.25 74.80 -23.75 39.60 32.40 1279 34.58 @.08 287 241 PEAK 1 5320.00 183.33 =--mn =-oee 92.63 32.47 174 3451 6.6 287 241 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
00 00
AVG BE 54 AVG_54
525 525
1 ]
B0 30
Avg
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SKT:Auto + RBlY:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5358.94 4138 54.60 -12.62 30.76 32.40 12.79 34.57 @.00 267 241 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5328.00 96,88 -----n ------ 85.48 32.46 12.74 34,52 .60 287 241 AVERAGE
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Pol. Horizontal Vertical
1 MLeveI{d&le) ) Level {dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI)| EAK(UNI)
00— A Ll | ] [ 0oL A [ L | ] [
i . 3 AVG_54 | AVG_54
i e 2 T
3540 340
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK(UNTI) 3m DRH1G-E_LE2CA3ALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHLG-E_LE2C@3A1BEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 10640.00 49.35 74.60 -24.65 33.12 37.48 13.34 46.03 @.4 -~ - PEAC 1 10640.08 47.57 74.00 -26.13 31.64 37.48 18.34 4003 0.4 - - PEAK
1 1064000 38.91 54.00 -15.89 22.68 37.48 13.34 40.03 0.4 - -- AVERAGE 2 l0640.08 38.98 54.00 -15.10 22,67 37.48 18.34 4003 044 - -- AVERAGE
3 1590.08 53.59 74.00 -20.41 35.94 40.78 20.77 46.26 0.4 - -- PEAK 3 15960.00 52.16 74.60 -21.84 34.51 48.70 2077 46.26 0.4 - -- PEAK
4 15960.00 42.68 54.00 -11.32 25.83 40.78 22.77 46.26 0.4 - -- AVERAGE 4 15960.80 42.67 54.00 -11.33 25.82 40.78 20.77 46.26 0.4 - -- AVERAGE
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Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg %l ] m—
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
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